Installation Guide
SRR S

VEHICLE APP|.=|CAT|O’\'|'§ HONDAFIT / JAZZ 2nd GE6/7/8/9
@SR | HONDA CR-Z 1st ZF1/2 PART NO. 6940

—Y - X Please apply hand tools for installation
Contents ISBF =~ zrashessnra

e
1. Sway Bar 17mm PBjiftE#2 1PCS S
=] [~ bl
2. Bracket (R/L) BA{EIREESZ 22 2PCS ég/.
\\'n /’

3. Button Head Socket Cap Screw %

M10x1.5x20 #EEER /AR 4PCS ® e
4. Nylon Insert Lock Nut @

M10x1.5 [EAEBA 7R 4R IE 4PCS
5. Spring Washer EZ%5] 4PCS
6. Lock Nut M10x1.25 Bh%z1218 4PCS

7. 10M Washer #3] 4PCS

. . = — X Please read the HARDRACE Tech Tips before installing the products.
Installation tips F&IER #5258 > 51350 HARDRACE 2 fif 25w

I

; g

1. Remove the cover on the lower 2. Insert button head socket cap screws from the inside of spring seat,
arm#EZ A IR and then fix the brackets.
ERAFEBEANBEAREZTER  TREEZSE

Recommended Torque for bolts/nuts
1R /IEEHEBRNESE

M10x1.5 Nylon Insert Lock Nut
[ERERAFAIRIE

80NmM

M10x1.25 Lock Nut

BFERAEIE 7ONm

3. Figure of installation for RH/LH brackets.
BEXS (E/f) ZEREE

HARDRACE Tech Tips EiifiEm

Warning! Risk of Death may be caused by vehicle slipping or toppling off the jacking platform.

5 EIREHNEET - EWMAB SR UETEMASRBIGEHE

Motor vehicle mechanical knowledge is expected. In some country & states, fitment may only be legally performed by a licensed mechanic. Check the
regulation in your area.

ETRL T BERMEHAMERRECFENERNEE S EETETERMARB T TNITERRE - UElx

When swapping the suspension kits, be sure to note the routing and mounting position of all wires, cables and bolts orientation, certain damage might be
caused by reinstalling differently from the original factory position. Please refer to factory manual for proper installation and safety stands.
EERCEENERENR B TENKARERRERMUE - FERERNZRUBETRTEMTH ZBRIR - ERERNGERE - FSERMERTM

.
g/ TEL: +886 3 5370822 FAX: +886 3 5373027
E-MAIL: info@hardrace.com WEBSITE: WWW.HARDRACE.COM

1ou
Tub




